
 

  

 

             

 
  Wastewater of industrial laundry 
Thanh Thien Pham (1502371) 
 
  BACHELOR’S THESIS May 2020  Environmental Engineering 15IDEE  



 

 

ABSTRACT 
Tampereen ammattikorkeakoulu Tampere University of Applied Sciences Environmental Engineering   AUTHOR: Thien Pham Wastewater of industrial laundries  Bachelor’s thesis 32 pages, appendices 5 pages May 2020 
Laundry wastewater contains a high amount of pollutants that lead to negative impacts on the environment. This thesis aimed to study the wastewater manage-ment at industrial laundries. Sources, properties together with impacts of laundry wastewater were represented, and consecutively, wastewater treatment technol
[...]
a considerable amount of oil and grease, effluent from washing healthcare tex-
tiles contains bacteria, pathogens, viruses, blood.  
 
Table 4 indicates the differences in pollutant load in wastewater between washing 
working uniforms and washing shop towels. As being used to wipe up solvents, 
dirt, and spilt liquids in repairing or machinery stations, shop towels or wipers or 
rags contain a considerable amount of volatile organic compounds. It can be seen 
that the concentration of VOCs in wastewater from washing towels is significantly 
higher than in wastewater from washing uniforms (106 times). Measured value of 
BOD5 in the wastewater of laundering shop towels is five-time higher than one 
generated from washing uniform process.  
 
 
 
 
 
 
 
 



17 

 

TABLE 4. Pollutant load in wastewater generated from washing uniforms and 
washing shop towels (EPA 1989, modified) 

Pollutant 
Average Raw WW   Shop Towels  (A) 

Average Raw WW Uniforms (B) The ratio of A: B (Pounds/ 1000 pounds towels) (Pounds/ 1000 pounds uniforms) Total volatile or-ganic compounds2 1.49 0.014 106 
Total semi-volatile  organic compounds2 1.11 0.032 35 
Total pesticides and herbicides2       
Total priority pollu-tant metals2 0.718 0.154 4.7 
Total common  metals3 16.6 3.55 4.7 
Total other metals4 0.420 0.115 3.7 
BOD5 46.3 8.29 5.6 
COD 188 47.3 4.0 
TSS 78.6 9.14 8.6 
Oil and Grease 113 3.58 32 
Flow  (gal/lb production) 2.1 1.7 1.2 
1 Estimation is based on average concentrations and productions, during a two-day sampling 
episode and long-term average flow rates 2 Lists of specific pollutants 3 Ca, Fe, Mg, Na 4 Al, Ba, B, Co, Mn, Mb, Sn, Ti, V, Y   

 
 



18 

 

5 WASTEWATER TREATMENT TECHNOLOGIES IN INDUSTRIAL 
LAUNDRY 

 
 
5.1 Regulation of discharging laundry wastewater 
 
Laundry wastewater has two main pathways of discharging. The first option is 
integrating with municipal wastewater to receive the full treatment before releas-
ing to the water body. In order to discharge into the public sewage system, indus-
trial wastewater must comply with the standards of the public sewage system, 
and thus employ their own pre-treatment system. The second option is to adopt 
an entire wastewater treatment. The treated wastewater then could either send 
to receiving water sources or reuse as processing water, irrigation water as long 
as the regulations of regional authorities are carried out. 
 
Industrial laundries discharge wastewater into the public sewage system or the 
wastewater treatment plant (WWTP) and pay for the treatment fee. The quality of 
discharged wastewater must satisfy the standard of the sewage system or 
WWTP. There is a significant tariff of releasing wastewater that does not meet 
the standard of the public sewage system. In some regions, it is mandatory for 
industrial laundries to pre-treat their wastewater before sending it to the central-
ised treatment plants.  
 
Table 5 presents the limits for pollution parameters of industrial wastewater in 
Viet Nam. Class A includes limits which are set for discharging WW to the receiv-
ing water bodies which are used as water supply sources. On the contrary, limits 
of class B standard is applied for discharging WW to receiving water bodies that 
are not used as water supply sources. As an example, a laundry located in an 
industrial park in Ho Chi Minh City, Viet Nam, needs to pre-treat WW before re-
leasing WW to the sewage system of the industrial park. The quality of pre-treated 
WW from this industrial laundry must meet the limits of class B standards.  



19 

 

 
 
TABLE 5. Standard for pollution parameters of industrial wastewater in Viet Nam (QCVN 24: 2009/BTNMT, modified) 

Parameter Quality required for discharge to re-ceiving water body Unit Class A Class B pH 6-9 5,5-9 - BOD5 (20oC) 30 50 mg/L TSS 50 100 mg/L COD 50 100 mg/L Sulfur 0,2 0,5 mg/L Ammonia (as N) 5 10 mg/L FOG 10 20 mg/L Phenol  0,1 0,5 mg/L Total Nitrogen 15 30 mg/L Total Phosphorus 4 6 mg/L Faecal Coliforms  3000 5000 MPN/100mL  
Together with the fundamental fee counted by the effluent amount, there might 
be additional fees applied for the over-limitation of specific parameters. Each re-
gion has their own policy to decide the industrial effluent tariffs, concerning to the 
water consumption, effluent generated amount, and pollutant load limitation. Ta-
ble 6 introduces the limitation of laundry wastewater parameters in cities in South 
Africa. For instance, the City of Cape Town set limitation for pollutant parameters 
such as pH, COD, Orthophosphate, TSS, electrical conductivity (EC), sulphate 
and FOG, as shown in Table 6. Industrial wastewater has the higher concentra-
tions than the regulation will be applied for an extra. eThekwini as another exam-
ple, limits of parameters are set separately for wastewater sources with the daily 
capacity above and under 25 ML. There are extra charges if the concentration of 
COD and SS in wastewater are higher than 360mg/L and 9ml/L. (Swartz et al. 
2017)  
 
 
 
 
 
 
      



20 

 

TABLE 6. Wastewater standards for conventional pollutants of some 
municipalities in South Africa (Swartz et al. 2017, modified) 
Local authority pH COD Orthophos-phate TSS EC Sulphate FOG 

(mg/L) (mg/L as P) (mg/L) (mS/m) (mg/L as SO4) (mg/L) 
City of Tshwane 6-10 5000 10 2000 300 1800 500 
City of Cape Town 5.5-12 5000 25 1000 500 1500 400 
eThekwini 

V < 25 ML/d 6.5-10 Charge   1000 400 250 250 
V > 25 ML/d 6-10 Charge   2000 - 250 250 

Ekurhuleni 6-10 5000 50 1000 500 1800 500 
Msundusi 6.5-9.5 - 20 400 400 250 2250 City of Johannesburg         500 250   
Mossel Bay 6-11 4000 - 1000 500 500 400 
George 6-10 3000 - 1000 250 500 400  
 
5.2 On-site wastewater treatment system 
 
Generally, in-situ wastewater treatment system of industrial laundries insists on 
two levels, each delivers specific tasks, as shown in Figure 6. Stage 1 includes 
preliminary treatment technologies, aims to remove free oil and gross pollutant 
(large particle, sand, lint), and control the flow and temperature of WW streams. 
Stage 2 consists of primary and secondary treatment technologies, aims to con-
trol or remove the organic and inorganic pollutants in WW.  
 

 
FIGURE 6. Main stages of in-situ wastewater treatment system at the industrial laundry 



21 

 

 
Both stages are aimed to assure the consecutive conveying of WW between laun-
dry facility and treatment plant, and further treatment operation. Types and num-
bers of treatment unit are determined according to the below criteria:  

- Regulations applied to laundry wastewater to be conveyed to the regional 
sewage system and wastewater treatment plants  

- Quality and quantity of laundry wastewater 
- Financial consideration of laundry company 

 
Based on a survey of 190 industrial laundries conducted in 1993 by EPA, a list of 
implemented wastewater treatment technologies such as gravity settling, stream 
splitting, screening, equalisation, chemical emulsion breaking, chemical precipi-
tation, dissolved air flotation was conducted (Appendix 2). Among that, technolo-
gies that were utilised by more than 10% of total in-scope industrial laundries are 
listed and briefly explained in Table 7 and Table 8. Table 7 includes preliminary 
wastewater treatment technologies that are operated in industrial laundry such 
as screening, sedimentation (gravity settling), stream splitting, flow equalisation, 
oil separation. All of these technologies are physical techniques and used to re-
move free oil together with the cross pollutants, as mentioned in stage 1 (Figure 
6). Heat reclaimers are installed at the on-site treatment system to take ad-
vantage of high temperature in laundry wastewater; the recovered heat is then 
utilised to heat incoming water.  
 
 
 
 
 
 
 
 
 
 
 
 



22 

 

TABLE 7. Preliminary technologies used in laundry wastewater treatment 
TECHNOLOGIES DESCRIPTION Screening -Removing solids (sand, grit, lint, noncolloidal solids) 

Widely utilised in laundries to avoid blockages in sewage 
pipes/drains 
-Types: 
+ Bar screen: grid pattern welded by steel bars, opening 
size of 6x19mm, removing large objects. 
+ Lint screen: cylindrical or rectangular shaped by wire 
mesh or metal plate, opening size of 3x9mm, installed 
after bar screen, removing lint, sand, grit.  

Gravity settling  -Removing solids (sand, grit) and free oil, combining with 
screenings  
-In catch basins/ settling pits, heavier solids settle to the 
bottom of the basin, lighter solids float to the surface 
Treatment performance based on WW properties, the 
structure of the tank, hydraulic detention time 

Stream splitting -Minimising the WW treatment system 
-A trend and sump system are operated to segregate 
laundry wastewater into heavy and light contaminant 
streams. Heavy WW stream is treated, while light WW 
stream can be recycled, reused, or straight released to 
the treatment plant.  

Flow equalisation -Controlling effluent flow and concentration of pollutant 
and ensuring the further treatment efficiency  
-Wastewater is retained in holding tanks/equalisation 
tanks until being releasing at steady flow and inflexible 
pollutant concentration.  

Oil/Water 
Separation 

-Oil rise to the surface due to its lower density, separated 
from water and mechanically skimmed from WW 

Temperature 
reclaimers 

-Heat reclaim systems are implemented, coming water is 
heated by noncontact heat transfer from laundry WW 

 
 



23 

 

Table 8 includes technologies which are more sophisticated than those in table 
7. Technologies mostly are chemical, physical or chemical-physical methods 
such as pH adjustment, chemical precipitation (CP), dissolved air flotation (DAF), 
membrane filtration, activated carbon filtration (carbon adsorption). They are op-
erated to remove suspended solids, heavy metals and other pollutants, as men-
tioned in stage 2 (Figure 6). Sludge dewatering as a supplementary technique 
comes along with DAF, CP technologies.  
 
Other advanced technologies might be operated as on-site treatment, in order to 
perform other purposes such as:  
- Ozone, UV, Chlorination and peroxides processes (Disinfection) 
- Ion exchange technology (Water softening) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



24 

 

TABLE 8. Technologies used in wastewater treatment at industrial laundries 
TECHNOLOGIES DESCRIPTION pH Adjustment -Ensuring the effectiveness of further WW treatment 

process and acquiring the pH limit of treatment plant 
-Caustics or acids are added to adjust the pH of WW 

Dissolved Air 
Flotation 

-Removing SS, emulsified oil and dissolved pollutants 
-Chemicals added to form precipitates, by changing the 
repellant surface charges of molecules in WW.  Forming 
and removing agglomerated particles with the support of 
coagulation, flocculation and injected air flotation. Added 
chemicals are aluminium sulfate, calcium chloride. 

Chemical 
Precipitation 

-Removing SS, emulsified oil and dissolved pollutants 
-Precipitation agents, lime as an example, added to 
convert ions into insoluble forms. Agglomerated particles 
are formed with the support of coagulants and flocculent 
agents. Precipitates are mechanically removed.  

Sludge Dewatering -Minimising the cost of sludge treatment, easier handling 
and transferring 
-Methods: self-evaporation, heat drying, filtration, 
squeezing, vacuum withdrawal, centrifugal separation 
and compaction 

Membrane 
Filtration  
 + ultrafiltration 
 + microfiltration 
 + Reverse 
Osmosis 

-Removing SS  
-Semipermeable polymeric membranes are used to split 
the suspended particles of the pressurised WW stream 
into particles with low molecular weight pass through 
membrane; water, water-soluble solvents, dissolved 
solids permeate through the membrane; and the rest as 
a combination of high concentration of larger atomic, SS, 
colloid that does not permeate through the membrane 

Carbon Adsorption  -Removing SS, VOCs 
-WW goes through a highly porous structure of activated 
carbon and dissolved volatile organic compounds adsorb 
onto the surface of activated carbon 

 
 



25 

 

6 IMPACTS OF INDUSTRIAL LAUNDRY WASTEWATER 
 
 
Wastewater, solid waste and gas emission are primary pollution sources at in-
dustrial laundries. However, this study mainly focuses on the environmental im-
pacts coming from wastewater generated at laundry facilities. Figure 7 reveals 
the routes of wastewater generation at industrial laundries. Processed water from 
water washing and dry cleaning is conveyed either directly or indirectly to the 
centralised WW treatment system. Laundry wastewater does not meet the stand-
ard of centralised WW treatment system have to go through in-situ treat system 
before entering the system.  
 

 
FIGURE 7. Route of wastewater and waste generated from industrial laundering process (Visualisation based on data taken from EPA 1995) 
 



26 

 

Wastewater is the most potential polluting source of industrial laundry, not only 
because of its enormous generated amount but also the environmental concerns 
of impurities in it. Impurities represented in laundry effluent are originated from 
both detergents and cleaned textiles. As categories and soiled level of textiles 
vary due to customer type of business, it is troublesome to analyse potential risks 
based on those criteria. Therefore, impacts of laundry wastewater will be ana-
lysed, mainly based on washing chemicals and some specific pollutants detected 
from earlier studies. Pollutants in laundry wastewater are grouped into conven-
tional, priority and nonconventional pollutants as showed in Figure 8. 
 

 
FIGURE 8. Categories of pollutants in laundry wastewater (Data taken in EPA 1989) 
 
Not all chemicals used in laundry processes cause impacts on the environment 
or human health. Most of laundry compounds are biodegradable; however, part 
of them which have a slow biodegradation rate can generate subordinate sub-
stances during treatment processes and affect the ecological system when en-
tering to receiving water sources. Figure 9 introduces four main routes of laundry 
chemicals in the wastewater streams. Among that, the 3rd route, which is entering 
the receiving water appear to pollute the environment the most.   
 



27 

 

 
FIGURE 9. Fate of washing detergents (Visualization based on data taken from Swartz et al. 2017) 
 
6.1 Impacts on the sewage system and treatment process 
 
According to Finnish Industrial Wastewater Guide 2018, the high value of Biolog-
ical Oxygen Demand in wastewater might result in an explosion of methane. 
Wastewater coming to sewage system with a high acidity or overweighed con-
centrations of sulphate, sulphide, chloride, magnesium and ammonium can 
cause corrosions in concrete sewers. Therefore, the allowed pH value of coming 
wastewater is between 6 and 11 (Finnish Water Utilities Association 2018). Hy-
drocarbon compounds such as solvents, fats and oils present endanger of block-
age, explosion, corrosion in the sewage system or even breakdown in treatment 
plants.  
 
Laundry wastewater might contain substances disturbing nitrification process in 
wastewater treatment. Nitrification is an aerobic microbial process applied in 
wastewater treatment, to eliminate nitrate and nitrite compounds by using bacte-
ria. However, those bacteria are highly sensitive to synthetic organic chemicals 
and heavy metals such as mercury, chromium, iron, copper, cadmium, nickel 
(Finnish Water Utilities Association 2018).  
 
While the average concentration of oils and grease in laundry wastewater is 1000 
mg/L (Table 3), the approved limit for fats concentration of industrial wastewater 
to enter to the sewage system is 100-200mg/L (Finnish Water Utilities Associa-
tion 2018). Pre-treat is requested for that reason; as the dense appearance of 
fats, oils disturb the oxygen supply in the biological treatment process. 
 

1 being absorbed into sludge of WWTP and disposed as solid waste 
2 completely biodegrading in WWTP (become to CO2 and H2O eventually) 